BF2 ZE5E/K 7EREEE

12

4L)/5(R)
IO(LY11(R)




BF2-2-C01 Z#4&f/Eafe (E#E[k) (Part name/color (Ash))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXAE Mg
1 BF613000000N | 1 BFen= (EHR) HANDLE BAR COVER

2 BF6210007RON | 1 1EEAMR (Z2 38 )) -B2 WIND SHIELD

3 BF621010680N | 1 BRI ERAE (A R) -B2 HEADLAMP ORNAMENT FRAME

4 BF6253027RON | 1 EES= (EHK) BODY COVER, LH

5 BF625502/RON | 1 AE5E (EH#R) BODY COVER, RH

6 BF6260016501 | 1 Bl ~== (150) #E LOWER COVER, FRONT

1 BF6250006500 | 1 BIE (EE) BODY COVER, FRONT

8 BF626010650N | 1 ESTHEE (BF) BODY COVER, LOWER

9 BF632000680N | 1 BB (EXR) FRONT FENDER

10 | BF636020650N | 1 EOZEETH=E (BE) LEFT_LUGGAGE BRACKET LOWER

11 BF63F020650N | 1 ATFEETHE GBR) RIGHT LUGGAGE BRACKET LOWER




12

4(L)/5(R)

10(L)/11(R)




BF2-2-002 Z#-2%/EEfs (FX2E) (Part name/color (BLACK))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXAE Mg
1 BF613000000N | 1 BFenz= (EHR) HANDLE BAR COVER

2 BF621000690N | 1 ERR (B E)-B2 WIND SHIELD

3 BF621010680N | 1 BRI ERAE ((ER) -B2 HEADLAMP ORNAMENT FRAME

4 BF625302690N | 1 EEHE(BLR) BODY COVER, LH

5 BF625502690N | 1 aE5EEFELE) BODY COVER, RH

6 BF6260016501 | 1 Bl ~== (150) #E LOWER COVER, FRONT

1 BF6250006500 | 1 BIE (EE) BODY COVER, FRONT

8 BF626010650N | 1 HHETEE (BFE) BODY COVER, LOWER

9 BF632000680N | 1 BB (EXR) FRONT FENDER

10 | BF636020650N | 1 EOZEETH=E (BE) LEFT_LUGGAGE BRACKET LOWER

11 BF63F020650N | 1 ATFEETHE GBR) RIGHT LUGGAGE BRACKET LOWER




L
E1l CRANK CASE

2o

_.

28 h\(“;ﬂ‘!
g 12
283 11

27
WITHOUT SAl (OPTIONAL)




BF2-2-E01 A %h%5 (CRANKCASE (EMS))

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
HE| FH5EE HeE| SHhXLE BEHEXATE R

1 F30610110000 | 1 PR R CRANKCASE , RIGHT

2 E1061020000 1 BEHE GIZRZE) BUSH, QUAKEPROOF

3 90190605004 | 2 A iRt (M6x50L) FEG HEXANGON FLANGE BOLT

4 90170820500 2 LS STUD BOLT

5 61061070000 1 HE 0IL PLUG

6 93540801400 2 EfLLER LOCK PIN

7 €5061041000 | 1 HiEmFE S Crankcase Gasket

8 90170821300 2 LoEIRE STUD BOLT

9 F30620100001 | 1 A phEhFE CRANKCASE LEFT

10 E1061020000 1 BEHE GIZRZE) BUSH, QUAKEPROOF

11 90181201501 1 A BRE-HEG HEX1GON HEAD BOLT FLANGE DRAIN OIL
12 92141200006 1 EEE WASHER

13 95572032601 1 TCE At 0lIL SEAL TC TYPE

14 96510620407 1 ERE R IR DEEP GROOVE BALL BEARING

15 96510620200 1 R BRI BALL BEARING

16 96510620301 1 B ERER A BALL BEARING

17 95572032601 1 TCE At 0lIL SEAL TC TYPE

18 BF4510106000 | 1 S|ZTHRZE (ED) ENGINE LOWER HANGER

19 90191002002 | 4 A B2 (M10x1. 25P*20L) G HEXAGON FLANGE BOLT (M10x%1. 25Px*

21 92140800001 1 SR (8%1. 6T) WASHER (8%1. 6T)

22 90190801202 1 NAM ERESH HEXAGON FLANGE BOLT (M8x12L)

23 P1062020000 1 hEHE BUSH, QUAKEPROOF

24 90020804000 | 3 INABEIEE HEXAGON FLANGE BOLT

25 F306K0120001 | 1 ELhEhiEiES LH/RH CRANKCASE COMP

26 610623000001 | 1 HESRXIER BRACKET REAR CUSHION

27 (1286320000 1 TRERERIR PLATE, 2ND AIR COVER FOR W/0 SAl
28 90190601203 1 A e (M6x1. OPx12L) HEXANGON FLANGE BOLT (M6*1. OP*1




E2. /%% LH SIDE COVER




BF2-2-E02 7% ;2% (LEFT SIDE COVER (EMS))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXHE SHEXAE Mg
1 $50630106D00 | 1 2% (FEE) LH., SIDE COVER

2 €1063021000 | 1 EEEmE Gasket Left Cover

3 93540801400 | 2 ELLE LOCK PIN

4 90190604001 | 10 N iR HEXAGON FLANGE BOLT (M6+%40L)

5 (1062081000 | 1 o AT B E 228 BRACKET, CENTER STAND

6 BF0631000000 | 1 BEEHEES BREATHER PIPE COMP

1 €1063092000 | 1 18 SPONGE, BREATHER PIPE

8 €50631200000 | 1 bt gl =2 GASKET PARTITION PLATE

9 050630600000 | 1 2=k PARTITION PLATE

10 | 90050500900 | 6 T FIEEEREHE AR IRE] CR ROUND HD MACHINE SCREW (M5x9

11 92110500000 | 6 nig 5 §H X EAE) SPRING LOCK WASHER

12 €17013000000 | 1 BREHES PLASTICS PLUG ASSY.

13 1063110000 | 1 [ £ 4R FIXING PLATE

14 ES706010000 | 1 BER CRIP




ES saeE |, |z (150—4V—EMS)
CYLINDER HEAD . CYLINDER HEAD COVER




BF2-2-E03 ;5#I8H (CYLINDER HEAD ASSY (EMS))

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
HE| FH5EE $eE| SHhXLE BEHEXATE R
1 F307A0100001 | 1 SELEE+EE CHL INDER HEAD F3-EMS
2 90190601204 | 4 FNArh 5248 (M6x1. OPx12L) Hexangon Flange Bolt

3 F3071530000 1 HRDBEES SEPARAT ING COVER, O1L

4 F3071560000 1 AR B SEPARAT ING PACKING, OIL

5 90210602000 | 4 INARERE HEXAGON SCOKET SCREW

6 F3073060000 1 TR HOLER, CAM SHAFT

7 F3071300000 | 2 H R VALVE, INTAKING

8 F3071200000 2 HE R R VALVE, EXHAUST

9 F30710710000 | 1 SELEER GASKET, CYL INDER HEAD

10 93541001401 2 Efrgs (10x14) LOCK PIN (10%14)

11 90190610001 2 A BRE-EEG HEXAGON FLANGE BOLT (M6%100L)

12 90170802900 2 EETANRAE STUD BOLT

13 90170606300 | 2 EFELE Y STUD BOLT

14 F3261321000 | 1 1SS BiEIRE E Insulator Carb. Gasket

15 F32613010000 | 1 = ek £ o ey INSULATOR GCOMP. , CARB

16 95513000001 1 OHIR 0 TYPE RING

18 90020601000 | 2 INABEIEE HEXAGON FLANGE BOLT

21 F32220000001 | 1 N £ 3E (CRTE) Spark Plug CR7E
22 92431200001 4 S ERE WASHER

23 F3071410000 4 REPH 4 = OUT SPRING, VALVE




BF2-2-E03 ;5#IE8H (CYLINDER HEAD ASSY (EMS))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
HH| FHRE HE| FHDXHE SHEXAE Mg

24 | F3071440000 | 4 [ Y S A AR RETAINER, VALVE SPRING

25 C1071430000 | 8 3]k COTTER VALVE

26 (1071451000 | 4 P e R SEAL, VALVE

2] F3073000000 | 1 [ S B 8 A CAM_SHAFT ASSY

28 F30710910000 | 2 WE BUSH

29 F30720310001 | 1 ERREMEEEES IN. VALVE ROCKER ARM COMP.

30 | F30720410001 | 1 PREPEEES EX. VALVE ROCKER ARM COMP.

31 F3073010000 | 1 I S 5 SPROCKET, CAM_SHAFT

31 F30730110000 | 1 [ 8 S5 I CAMSHAET SPROCKET

32 F3071550000 | 1 e # % ROTATING DISC

33 92140800007 | 1 A (8. 4D*24D*1. 8T) PLANE WASHER

34 | 90190801800 | 1 ANAr  BREE (M8x18L) HEXAGON FLANGE BOLT

35 F3072050000 | 2 i R R ROCKING ARM SHAFT

36 92020500001 | 4 VAV AL HEXAGON NUT

37 (1072420000 | 4 BEAR SR B ARk TOPPED ADJUSTABLE SCREW

38 F30720100001 | 2 HEREMES ROCKING ARM, INTAKING VALVE

39 F30720200001 | 2 P REEMES ROCKING ARM, EX.VALVE

40 | 92140800000 | 4 S ZAFE] (8. 4D*17D*1. 6T) PLAIN WASHER

41 92040800000 | 4 M 8208 (MB) ST (BR) HE HEXAGON FLANGE NUT

42 F30711910000 | 1 BREHES TUBE CYL., COMP.

43 F30711000001 | 1 ARBEEHE CYL. HEAD COVER COMP. F3-EMS MODEL
44 | F30711100001 | 1 SEIBEE CYL., HEAD COVER F3-EMS MODEL
45 F3071541000 | 1 i Sl FAR Separated plate

46 95513700000 | 1 OFith 0 TYPE TYPE

4] F3071121000 | 1 ARIEEEHE GASKET, CYLINDER HEAD COVER

48 90050501001 | 3 T8 EIERHE AR 42 8T (M5+10L) CR ROUND HD MACHINE SCREW

49 F30710000022 | 3 AELEEHE S CYLINDER HEAD COMP.




E4.  CYLINDER . PISTON . CRANKSHAFT




BF2-2-£E04 5&I, &%, EafR#A#E AL (CYLINDER , CRANKSHAFT)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXLHE Mg
1 50665000005 | 1 EH AR AL CRANK SHAFT ASSY.

2 93530402500 | 2 3 A ## (10665020002 Bff{4) WOODRUFF KEY

3 F306/0110001 | 1 JHE P1STON

4 G1067151000 | 2 EEIR IR CLIP, PISTON PIN

5 $5067/1110000 | 1 EEE PISTON PIN

6 €5067310000 | 1 EEIR (1) PISTON RING (1)

1 05067320000 | 1 EER (2) PISTON RING (2)

8 $5067400000 | 1 RIS S OIL SCRAPER RING COMP

9 F3064010000 | 1 Pkl CYLINDER

10 | (©5072500000 | 1 BE{EER At S CHAIN ADJUSTER COMP.

11 05072481000 | 1 BE{RERE AR AN Gasket, Chain Adjuster

12 €70611000000 | 1 RIREA (KR) ROLLER BEARING

13 90070600600 | 1 T F R BB AR IRE] CR TRUSS HEAD TAPPING SCREW
14 | 95511000002 | 1 Oftz3% 0-RING

15 90190602000 | 1 Al 8R4E (M6+20L) HEXAGON FLANGE BOLT (M6%20L)
16 F3064111000 | 1 Ak k- Ja Gasket Cyl.

17 93541001401 | 2 Efhiy (10%14) LOCK PIN (10x14)

18 F3072460000 | 1 e E SR ES CHA INCAMSHAF T

19 (1072440000 | 1 BE{EHL S48 TENSIONER, TIMING CHAIN

20 | F3072470000 | 1 8 {5 8 44 GUIDE COM, CAM CHAIN

21 €1072490000 | 1 R AR S SCREW ASSY, TIMING CHAIN

22 95511500001 | 1 Oftz3R 0 RING

23 €1062100000 | 1 HIREA (FEIR) ROLLER BEARING

24 | 90190601207 | 1 AT SRS HEG HEXAGON FLANGE

25 92140600011 | 1 A E] WASHER

26 05066130000 | 1 B RR S i TIMING SPROCKET

2] 1066140000 | 1 1 0 IR BE 4 OIL PUMP SPROCKET




ES

B E

RIGHT CRANKCASE COVER




BF2-2-E05 FHrnghFEZ (STARTING MOTOR)

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
IHE| SHRE = EHbxLE EHEXLTE I

1 10680120004 | 1 AHhEhFEE COVER, R. CRANKCASE

2 €10680220000 | 1 AHhEhfEESA Gasket Rh. CrankCase Cover

3 95572030501 1 TCHZ ¢ OIL SEAL, TC TYPE FHhEh
4 93540801400 2 EfLLER LOCK PIN

5 2068110000 1 HhRAES GAUGE, OIL LEVEL ASSY

6 90190603001 1 F A 1ERE (M6x30L) —$EG HEXAGON FLANGE BOLT (M6%30L)

7 95511800001 1 Ofziz 0-RING

8 1706640000 1 A. C. GEfR A.C.G PLATE

9 90190602700 1 A 2R (M6x27L) HEXAGON FLANGE BOLT (M6%27L)

10 90190609501 4 F A EE-EG HEXANGON FLANGE BOLT

11 90190610001 1 JNAM -G HEXAGON FLANGE BOLT (M6%100L)

12 90190611001 2 A wERE-HEG HEXANGON FLANGE BOLT

13 (61062180000 1 JEHE SCREEN ,OIL FILTER

14 (1062190000 1 S COMPRESSION SPRING

15 95513100000 1 Ofziz 0 RING

16 ;1062240000 1 EREE CAP, OIL FILTER

17 1701270000 1 BRREE PLASTICS LOCK

18 BF2410310000 | 1 BN B E MR GROUND WIRE, STARTING MOTOR




E6  EMSE\HZRMA
EMS INJECTION SYSTEM




BF2-2-E06 EMS

(EMS _UNITS)

NO. | Part No. Q"TY| PART NAME PART NAME SPECIFICATION
1 F32630110001 | 1 (BF-150) THROTTLE BODY ASSY.

2 09018806000 | 1 0 (aps) 0 RING

3 16148680000 | 1 THROTTLE POSITION SENSOR(TPS)

4 40004520003 | 1 1SC VALVE

5 09018196001 | 1 asd 0-RING(1SC)

6 09019116000 | 1 (MAP) 0-RING(MAP)

7 16149060002 | 1 MAP_SENSOR

9 F32630400000 | 1 INSULATOR

10 09028046000 | 1 ( ) 0-RING(Block)

11 30NAEH500000| 1 INJECTOR ASSY

12 91301PLCO003 | 1 ( ) 0-RING(BLACK) ( )
13 10749962100 | 1 CLIPE, INJECTTOR

14 92040600000 | 2 (M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)




7/ DRIVEN PULLEY




BF2-2-E07 {5 %)z %5 4m (EMS) (DRIVING PULLEY (EMS))

NO. Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
HH| FH5EE HE| FHPXHTE EHEXHTE R
1 F31237010001 | 1 HEREN I R iwia S BELT PULLEY COMP, DRIVEN FAGCE
2 P1123410000 | 1 YT NUT

3 (1123300000 1 N L= BODY COMP,DRIVE PLATE

4 (1123420000 3 HEREERE DAMPER RUBBER, CLUTCH

5 F31234300000 | 3 BEEEREE SPRING, CLUTCH

6 011234400001 | 3 BESaRtL iR weight set.clutch

Ji (1123450000 1 Bt & 2B AR PRESSURE PLATE, CLUTCH

8 92180700000 3 E&RNIE (7x0.8T) RETAINING RING E TYPE

9 F31233300000 | 1 EEER COLLAR, SPRING

10 F31235210000 | 1 HEEF mEE Spg., Driven Face

11 (11235300001 | 1 EHER COLLAR SEAT

12 95513700002 2 O #15 (36. 7D*1. 92D) 0-RING

13 95593441401 2 GEY;ME OIL SEAL , G TYPE

14 (1123250000 3 HE BUSH

15 (011232400001 [ 3 BRE PIN. GUIDE

16 (11232100001 | 1 EEEER B m AR S BODY COMP., DRIVEN FACE

17 96520690200 1 EEIR I B IR DEEP GROOVE BALL BEAR ONE SEAL
18 92162800000 1 CEiNim RETAINING RING C TYPE

19 (611231000001 | 1 wERSmIEE DRIVEN FACE ASSY

20 96550202900 1 = BB A NEEDLE BEARING

21 611235100001 | 1 HERNEREHLRE OQUTER BODY COMP. CLUTCH

22 92041200002 1 A IRhE HEXAGON FLANGE NUT

23 92141200005 1 S EAE] WASHER

24 (G11220000001 | 1 VR R & V TYPE BELT

25 (611211000002 | 1 EHEREmA S FACE MOVABLE DRIVE

26 5066051000 1 HREE SPACE BUSH

21 92141500005 1 SEEAE] (15D*26D+5T) Plane Washer

28 92041200002 1 A IRNE HEXAGON FLANGE NUT

29 (611212000002 [ 6 BEERFHE (48 WEIGHT ROLLER COMP. (14g)
30 1121321000 3 B IR SLIDE PIECE

31 611213100001 | 1 FlIE PAMP PLATE

32 G11210500001 | 1 & B0 EE ) [ B BOSS DRIVE FACE

33 (611210600002 | 1 EEEhm DRIVE FACE

34 F31236010000 | 1 EREntrii e plate comp, drive







BF2-2-E08 Rz,

RER (ENSE

M2) (GENERATOR (EMS))

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
HE| FH5EE $eE| SHhXLE BEHEXATE R
1 F32210000001 | 1 Fre b Al AR Rk Flywheel Generator Assy

2 F32210100001 | 1 R im Flywheel

3 F32210200001 | 1 EEEFHEE STATOR COMP

4 90190602701 3 NAM IRieIE Sk HEXAGON FLANGE BOLT (M6%27L)
5 90190501201 2 JNAM B HEXAGON FLANGE BOLT (M5%12L)
6 92041200000 1 A g HEXAGON FLANGE NUT

7 1043001000 1 JEaNEE] FAN

8 90190601206 | 4 NAM IRieESkk Hexangon Flange Bolt

9 10420020000 | 1 BRE FAN COVER

10 ¢1042030000 1 BEE RUBBER PLUG

11 90180602002 | 4 A R (M6x20L) —$EG HEXAGON FLANGE BOLT (M6%20L)
12 90130501401 4 +FiEEEE BRE] M5*14L) -5 | C-R RECESS PAN HD. TAPPING

12 BF7062400000 | 4 0k B R ET (M5*+14L) C—R RECESS PAN HD. TAPPING

13 F30422100002 | 1 SalE (EF) COOL ING HOOD

14 F30421010001 | 1 SalE (T COOL ING HOOD

15 F3042220000 1 SRS mE (F) SEAL, COOL ING HOOD

16 F3042120000 1 SRS () SEAL, COOL ING HOOD

17 1701260000 1 BREE RUBBER PLUG

18 61042242000 1 V=SS COVER, FAN HOOD

19 90110401600 | 3 +FHE A0 5 iRk (16L) CR_PAN HD TAPPING SC

20 1603130000 1 SRR FEMK (P30 NOTICE STICKER, ENGINE OIL

20 ¢16031300003 | 1 SR TEM (3] ENG. ,01L NOTICE ADHSIVE LABEL
21 92141200005 1 S FAE] WASHER

22 G1701290000 2 SRR sH0 PLASTICS LOCK

23 92110500000 | 2 HE 5 GH BB SPRING LOCK WASHER

24 BF2810200000 | 1 fmEA 2R HEATPROOF SHIELD




E9. BEjEE STARTING MOTOR




BF2-2-E09 #2E)5:E (STARTING MOTOR, OIL PUMP)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDOXAE SHEXAE Mg
1 €1241000000 | 1 EEFEEHRE MOTOR ASSY STARTER

2 95512400002 | 1 Oftz3% 0 RING

3 90190601601 | 2 AV T 5 HEXAGON FLANGE BOLT (M6x16L)

4 €1242010000 | 1 L B0 50 B Ui GEAR, STARTER REDUCTION

5 €1242040000 | 1 fEC B0 75015 B i i SHAFT, START REDUCTION GEAR

6 €12430000001 | 1 E B S ar e ONE WAY CLUTCH ASSY

1 92142200000 | 1 LB (22431%2. 5) WASHER (22+31%2. 5)

8 €1243060000 | 1 SHERR0E (L) LOCK NUT (L)

9 F3081000000 | 1 14 0 2R #8L Ak PUMP_ASSY, ENGINE OIL

10 | 90100602900 | 2 T B AL AR AR 8T (M6+29L) PAN_SCREW

11 €1081030000 | 1 10 7R BR 2N e i SPROCKET, OIL PUMP DRIVEN

12 92040600000 | 1 AFr 8R0S (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)

13 1081220000 | 1 1 7R BR EhEE CHAIN, OIL PUMP

14 | (€1081230000 | 1 HH 5 [tk SEPARATOR, OIL

15 90050601200 | 2 T B EIEEHE AR AR ET (M6x12L) CR ROUND HD MACHINE SCREW




E10. iR GEAR BOX

16




BF2-2-E10 Ea¥m#n (hro%/ %58 &= =) (GEARBOX (REAR DISK BRAKE))

NO. | Part No. Q' TY] PART NAME PART NANE SPECIFICATION
HH| FEHRE HE| FSHhxaiE FHEXLTE R
1_| _C2141011000 | 1 EE = TRANSMISSTON COVER

2 | _P1062150000 | 1 | #&:migse OIL BOLT

3| 93541001401 | 2 | sehish (10x14) LOCK PIN_(10x14)

4 C2141021000 | 1 EEEER RS Trans Cover Gasket

5| 96530622200 | 1 | EExFidmuEsmx BALL BEARING, DOUBLE SEALED

6| 92165000000 | 1 | CENE (FLA) RETAINING RING C TYPE

9 | _M2407430000 | 1 | fk5kEprtman PIVOT REAR BK. SHDE CILES
10| 95510800000 | 1 | ORZI& (1. 5%1.5) 0 RING (7. 5*1.5)

11 92060800002 [ 1 A SRIE-FH R -HEG HEXAGON FLANGE NUT

12 | 90190803003 | 1 | Afrm gk HEXAGON FLANGE BOLT (M8%30L)

13_| 90190804003 | 2 | A~ gk HEXAGON FLANGE BOLT (M8*40L)

14_| 90190805001 | 1 | <A 1218 (k) HEXAGON FLANGE BOLT (M8%50L)

15_| 90190804501 | 1_| A~fr gk HEXAGON FLANGE BOLT (M8*45L)

16_| 90190804003 | 2 | A gk HEXAGON FLANGE BOLT (M8%40L)

17 | 95572742702 | 1_ | TCELmE 0il Sealtc TC Type

18 | C11414120001 | 1| 1&&m AXLE DRIVE

19 | 92172200000 | 1_ | CEIOIE (22) C_TYPE RETAINING RING

20 | C11413110000] 1 | Siradh FINAL GEAR

21 | 96510630100 | 1 | EfEmikdmxK DEEP_GROOVE BALL BEARING

22 | 03141100000 | 1 | Emenes DRIVE SHAFT

23| 96510600200 | 1 | ZfE mikdmxA DEEP_GROOVE BALL BEARING

24 | 03141200000 | 1 B RS IDLE_GEAR ASSY

25_| 95511300001 | 1 omE 0 RING




E11. 225 EEss AIR CLEANER




BF2-2-E11 ZERiE5%

%14 (AIR_CLEANER COMP. )

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
IHE| SHRE = EHbxLE EHEXLTE I
1 M22620000006 | 1 TRIESEES B1-1251k M2 AIR CLEANER ASSY (150 EXPORT) EMS

2 M2262020000 1 TREERLE COVER

3 90150502500 6 B BURE] C—R TRUSS HD. TAPPING SCREW
4 M2262060000 1 AOEE AIR DUCT

5 M2262070000 | 1 RSB BEHE Element Parking

7 NE262060000 1 HE BUSH

8 (72620600002 | 1 HE bush

9 M22620500001 | 1 HAEE (M2-125) JOINT TUBE

10 M2262380000 1 BER CLIP

11 M22621100001 | 1 FEXIR CLIP

12 92221000001 2 R EXK CLIP

13 M2262360000 2 “BEE TUBE, TWO WAY

14 92140600005 2 SEEMEE] (6. 4D%13D*1T) WASHER (6. 4D*13D*1T)

15 90190603502 2 A 1FFE (M6%35L) HEXAGON FLANGE BOLT (M6x35L)




CYLINDER: HEAD COVER

F12 . MUFFLER(EMS)




BF2-2-E12 ;EE = (EMSE &) (MUFFLER (ENMS))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| SHDXAE SHEXAE Mg
1 BF2810020004 | 1 JHE e A BF - 150888 = (FEE) muffler assy

2 BF2810100000 | 1 b Z Ak HEAT PROTECTOR

3 90050602000 | 3 T B EIEE AL AR 4R 8T (M6+20L) C-R PAN HD MACHINE S

4 92140600015 | 3 TERE (s ) WASHER (TEMPERATURE-ENDUR ING)

5 (328A0400000| 3 SHIR CIRCLET

6 90190804003 | 2 AV E S HEXAGON FLANGE BOLT (M8+%40L)

1 92110800000 | 2 5E = 2B (8D*+14D*2. 2T) SPRING WASHER (8Dx14Dx*2. 2T)

8 92140800000 | 2 S 20| (8. 4D*17D*1. 6T) PLAIN WASHER

9 E92810200001 | 1 HESHRZ2H GEERME) PACKING, MUFFLER

10 | 92050800000 | 2 NEERIRE (RE) HEXAGON CAP_NUT

11 F32812100000 | 1 02R% 5N 28 02 SENSOR

12 ES0716100000 | 1 5|ZH RANgR TE SENSOR

13 0328A020000 | 2 HIE AT INNER SPACER




F13 . sk B2 EEes)
REAR WHEEL(DISK BRAKE)




BF2-2-E13 fxim (BR2%/ER=

=25) (REAR WHEEL (DISK BRAKE))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXHE SHEXAE Mg
1 (16340006501 | 1 IR GER) REAR FENDER

2 05634021000 | 1 & IBRIEE BRACKET, REAR FENDER

3 90190602002 | 4 Nl 824E (M6+20L) HEXAGON FLANGE BOLT (M6+%20L)
4 0540G320000 | 1 smha 130/70-12 Ffg TIRE

5 P140B330000 | 1 El L I O=7)) VALVE

6 BF4061006D00 | 1 ZEHE127X3. 0FF X (Em &) RIM. RR IR
1 (1403510000 | 5 A B AR AEHR (M8*1. 25P*+24L) SCREW, FR BRAKE

8 M24068000001 | 1 & B R AE (M2-200) DISK, REAR BRAKE

9 M2406840000 | 1 WE BUSH

10 E1062020000 | 1 [hEME (REER) DAMPER BUSH

11 BF4068317700 | 1 %X (ERIRE) REAR FORK

12 96530600300 | 1 £ SRR IREAR BALL BEARING, DOUBLE SEALED
13 92163500000 | T CRINIR RETAINING RING C TYPE

14 | 92141600002 | 1 SEEAE (16. 2%23%2. 5) PLANE WASHER

15 92011600000 | T WIS U TYPE SPRING NUT

16 M2701050000 | 1 BBIE (Y48 3E) PLASTIC PLUG

17 BF4036100002 | 1 SREME R CLAMP, BRAKE HOSE

18 90190804501 | 2 N R HEXAGON FLANGE BOLT (M8=%45L)
19 90190601502 | 1 NACh  BEEE (Mo*15L) (8 =#%) HEXAGON FLANGE BOLT (M6x%15L)
20 | 90190802300 | 2 N R HEXAGON FLANGE BOLT

21 BF4037000003 | 1 R E N E R REAR BRAKE FLUID HOSE COMP
22 P14038110000 | 1 SR B H B E R IRE JOINT BOLT, BRAKE HOSE

23 92141000017 | 2 B (10Dx15D*1. 5T) PLAIN WASHER

23 92141000018 | 2 2 (10. 2D*15D*1. 5T) PLAIN WASHER

24 | BF4066001NO1 | T R E I (AT 2R T HANK REAR BRAKE CALIPER

25 M240F 1200001 | 1 SRE R PAD PIN

26 M240F1010001 | 1 FHEHEHE CREHMNK) PAD ASS'Y

2] M240F 1300001 | 1 i) PIN

28 M240F1100001 | 1 ilﬁﬁ SPRING




it
£14. OIL COOLER & LH COVER




BF2-2-E14 %/ m#All<s (OIL COOLER)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| SHDOXAE SHEXLHE Mg

1 BF0830000000 | 1 HhnalsEs OIL COOLER ASSY

2 90190602002 | 2 AHE T BREE (M6%20L) HEXAGON FLANGE BOLT (M6%20L)

3 BF0830710000 | 1 HmaalssmE (B) OIL COOLER PIPE (2)

4 BF0830600000 | 1 HomaalssmE () OIL COOLER PIPE (1)

5 (5083070000 | 4 WBRIRIE JOINT BOLT, OIL HOSE

6 92141200006 | 8 A WASHER




1. HANDLE BAR




BF2-2-F01 75 MBS A

122 (COVER UPPER& LOWER)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXHE SHEXAE Mg
1 BF612000000N | 1 EEEHRS HANDLE BAR COMP.

2 P2612014000N | 1 rEin S (Z) SHOCKPROOF ASSY. (L)

3 P2612033000N | 1 fhEinFHEE (B) SHOCKPROOF ASSY. (R)

4 P261BO61000N | 2 & E = Fixed ring

5 92140600018 | 2 B WASHER

6 E1706120000 | 2 = BUBRNE NUT

1 P261B070000N | 1 B EE fixed rod

8 90210602503 | 2 N E IR (ERE) HEXAGON SCOKET HEAD CAP SCREW
9 P244E020000N | 2 & T 28 (PMX) UNDER FRAME

10 | 92110800000 | 4 5 = 2] (8D*14D*2. 2T) SPRING WASHER (8D*14D*2. 2T)

11 90210802003 | 4 N E R (R HEX SOCKET HD BOLT.

12 BF61B020000N | 2 &€ L5 UPPER FRAME

13 P244E040000N | 4 N 7K B BRAR AR SCREW

14 | BF614000650N | 1 BFEZ (BE) HANDLE UNDER COVER

15 90260601601 | 1 HEE t{EiRte-#EG HEAD INNER BOLT

16 92140600018 | 1 B WASHER

17 BF612010600N | 1 BFEBTEE (E.D) HANDLE BAR, FIXED BASE

18 92061000005 | 1 N BAFRIENE (M101. 25P) —#EG HEXAGON FLANGE NUT

19 90260601601 | 1 BE tB{EiRte—#EG HEAD [INNER BOLT

20 | 90191005002 | 1 NFM 854 (M10*1. 25P*50L) HEXAGON FLANGE BOLT

21 €1612011000 | 1 2R SCREW WASHER

22 92061000005 | 1 NFABAFRIRE (M10x1. 25P) —#EG HEXAGON FLANGE NUT

23 BF61BO10000ON | 1 BFE HANDLE BAR




F2. 25 48 py,

R
foe
=
=
7




BF2-2-F02 #%%x (SPEEDOMETER)

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
IHE| SHRE = EHbXLE EHEXLTE I
1 BF7062311WON [ 2 SR EERBER (EEAD SPEEDMETER INDUCTIVE WIRE CLIP | ECR-P
2 BF56A081000N | 1 EFRERAZS electronic speed sensor

3 BF613000000N | 1 BFnZE EBHE) HANDLE BAR COVER

4 BF561000000C | 1 FEERAE R B2-150 (3000Km 58 44 SPEEDOMETER ASSY.

5 BF56A090000N [ 3 BRI EE SPEEDOMETER SHOCKPROOF RUBBER

6 90110401200 | 3 +FEAETE 5 BURET (M4x120) CR PAN HD TAPPING SC

7 92140400002 3 SEEAE (4. 2D%10D*1. OT) WASHER (4. 2D*10D*1. 0T)

8 BF706121600N | 1 EskEEZE (E.D) FIXED BRACKET, SPEEDMETER

9 90110401200 | 1 +FiEA2EE B BURET (M4x120) CR PAN HD TAPPING SC

11 BF56A1300005 | 1 EEk ERLER SPEEDMETER SENSOR SWITCH




S, SWITCHES




BF2-2-F03 E#R-FrEd (¥ 5% &) (CABLES, SWITCH (REAR DISK BRAKE))

NO. | Part No. Q' TY| PART NAME PART NAME SPECIFICATION
IHH| FHRE BE| FEHPXLE EHEXLHE A
1 P16160000001 | 1 EREERER BACK MIRROR

2 P161F0200001 | 1 HERERR BACK MIRROR RH

3 P161F0100001 | 1 R RERIEARL BACK MIRROR LH

4 P2541000000N | 1 ZiEiR GRIP ,LH

) BF546001000B | 1 I FRARARE R (BR - EEE) LH HAFT SWITCH ASSY

5 BF546002000B | 1 I FEABARR A (BR={-SLERE) LH HAFT SWITCH ASSY

6 90190804003 | 1 ANED RE HEXAGON FLANGE BOLT (M8%40L)
1 92061200001 | 1 Fh#& 4208 LOCK NUT

8 BF543800000N | 1 148 (BEx0) SHAFT

9 M25480300001 | 1 2K B 15 G STOP L IGHT SWITCH

10 P154F390000 | 1 EFELEY ) SCREW, PAN HEAD

11 P154F400000 | 1 HREERRET SCREW, PAN HEAD

12 BF4037000003 | 1 BB M E R REAR BRAKE FLUID HOSE COMP
13 P2542000000N | 1 aEIEER GRIP ASSY ,RH

14 P1548002000N | 1 A 1 F GBR AL RH HAFT SWITCH ASSY

15 P154F390000 | 1 EFELEE ) SCREW, PAN HEAD

16 P154F400000 | 1 1E AR T SCREW, PAN HEAD

17 BF4030010006 | 1 RISXEER FRT BREAKE MASTER CYLINDER
17 BF40CO0T000N | 1 BRI ERER (A SH1E) FRT BREAKE MASTER CYLINDER
18 BF40C990000N | 1 R e (EiRA ©11mm) MASTER CYLINDER SERVICE

19 P140C220000 | 1 [ BOLT

20 P140C230000 | 1 th BE0E FLANGE NUT

21 P140C210000 | 1 n|{E e SPRING

22 BF543800000N | 1 HAE (BE =) SHAFT

23 M25480300001 | 1 K B 15 i B STOP_LIGHT SWITCH

24 P140C090000 | 1 Btk PACK ING

25 P140C130000 | 2 Rk SCREW

26 P140C250000 | 2 LEXEX 11D INNER BOLT

21 BF5446020000 | 1 03 5 $R 48 Ak CABLE ASSY, THROT

28 90050501200 | 1 T F BB aAHE 2R BRET (Mox12L) CR ROUND HD MACHINE SCREW (M5*
29 P14038110000 | 4 SR E N B A IR JOINT BOLT, BRAKE HOSE

30 92141000002 | 8 EA[E] (10Dx15D*1. 57) WASHER (10D*15D%1. 5T)

31 BF403600000N | 1 B 2R B0 B AL FR, BRAKE FLUID HOSE COMP

32 BF4063010006 | 1 R AR REAR BRAKE MASTER CYLINDER
32 BF40F301000N | 1 BEFRR (LEHAR) REAR BRAKE MASTER CYLINDER




FA. FRONT FORK FR. FENDER




BF2-2-F04 A1X @iLRr ( FRONT FORK FR. FENDER)

NO. | Part No. Q' TY[ PART NAME PART NANME SPECTFICATION
5B | FHRE HE| FHPXHTE FHEXLE STUN

1 BF4430027Z0N | 1 R XAk (FE=) SRR FRONT_FORK_ASSY SRRR

2 | BF44C0T0000N | 1 T=A%4 UNDER _BRACKET COPM

3| BF403610000N| 1 SR EhE K () CLAMP, BRAKE HOSE (L)

4 190190601502 | 2 | /<fafm #2%% (M6%150) (BE=4#%) | HEXAGON FLANGE BOLT (M6*15L)

5| C144C160000 | 1 kS OIL SEAL

6| BF44C2107Z0N| 1 S B SRR E) OUTER TUBE L

7| BF44C2207Z0N| 1 A5 ERR GEEE) OUTER TUBE R

8 E1444040000 | 1 & [ B [ SR 0R 1E STEERING SHAFT LOGK NUT

9 | E1444050000 | 1 L R AR UPPER_RING-SHAPE NUT

10_| 96630340400 | 1 EXnER (5/32) BALL BEARING CAGE (5/327) L EEER RIBZ S+ | Sh K
11_| C1443020000 | 1 SR EE UPPER BEARING CAGE

12 | C1443011000 | 1 B 7 LOWER BEARING CAGE

13 | 96630380600 | 1 FERGEA (1/47) BALL BEARING CAGE (1/47) B KPR+ T 8K [
14 | C144C150000 | 1 TEH& JE INNER_BEARING CAGE

15_| C144C140000 | 1 BEE DUSTPROOF_COVER

16| C144C130000 | 1 B GASKET

17_| BF632000680N| 1 RILER CERE) FRONT_FENDER

18| BF403610000N | 1 B hE K (&) CLAMP, BRAKE HOSE ()

19 | 92370500003 | 2 U ZIEZ 0208 (M5) U TYPE SPRING NUT

20 | BF706200000N | 1 ISR E R R E () SPEEDMETER CABLE CLIP COMP_(R)

21| 90190601502 | 1 Afarh 824 M6x150) (BE=F%) | HEXAGON FLANGE BOLT (M6+15L)

22 | BF632010600N | 1 AL BREEZE EDER) FRONT FENDER FIXING PLATE

24 | 90190601502 | 3 | Afarfm 42#% (M6x15L) (BE=#%) | HEXAGON FLANGE BOLT (M6*15L) g1 1EER+HERR
25 | 90190601502 | 1 Afarh  #24% (M6x15L) (3E=%%) | HEXAGON FLANGE BOLT (M6+15L)

26| BF6330006500 | 1 Al 12tk (BBE) FENDER FR. INNER

27 _|_C1042030000 | 1 EES RUBBER PLUG

28 | 90190601502 | 1 Afarh  #2FE M6x150) (BE=F%) | HEXAGON FLANGE BOLT (M6+15L)

29 | 92370500003 | 2 U 2B ZEIZ I (M5) U TYPE SPRING NUT

30 | BF7010210000 | 1 GRS EAD) CUSHION_(A)

31 | E9666080000 | 6 | EIEE FIXED PLATE




Fo. FRONT WHEEL ASSY.




BF2-2-F05 &}

5 BismiE ARTCA%E R ( TIRE FR. WHEEL FR. CALIPER)

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
IHE| SHRE = EHbhXLE EHEXLTE I

1 14025010000 | 1 EOEGED AXLE , FR WHEEL

2 P1401010000 1 Bl SPACER

3 96520620100 | 2 B REEEHK (6201U) ONE SHIELD BALL BEARING

4 P9402401000 1 DI SPACER COMP

5 1403510000 3 ISR B AE R AR (M8x1. 25P*24L) SCREW, FR BRAKE

6 M24035000002 | 1 BISKEIE S CERIERE) 127 a8 BRAKE DISC, FR

7 BF4011016D00 | 1 AEmBEEES (12)-FEmE FRONT WHEEL ASSY. (127) SBIERE
8 95572235700 1 T CE A% OIL SEAL, TC TYPE

9 540B320000 1 gwis 120/70-12 FpA TIRE (120/70-12)

10 P140B3300001 | 1 aE (FELE) VALVE

11 P15660050000 | 1 R SR Ea Em e Rl METER GEAR ASSY

12 92061200001 1 A LOCK NUT

13 P24033001NON | 1 EREEPI ACFEEIN FRT BRAKE CL|PPER

14 ¢1406330000 1 HnE YOKE SPRING

15 024002300000 | 1 SkE AR 4N brakes—thin comp

16 90190804002 2 A e HEXAGON FLANGE BOLT (M8%40L) SEH I




-6, HEADLAMP, WINDSHIELD




BF2-2-F06 $E/E\#Rk, i

[ K#E WINDSHIELD. FRT HEAD LIGHT.)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| SHDOXHE SHEXAE Mg
1 BF621000690N | 1 ERR (5L R)-B2 WIND SHIELD

1 BF6210007RON | 1 1EEAR (238 )) -B2 WIND SHIELD

2 92140600018 | 1 EEE WASHER

3 90040601600 | 1 TFiEAEEALE AR 8T (M6+16L) CR PAN HD MACHINE SCREW (M6x16L

4 BF623020000N | 1 B Z#hz=-B2 FRONT LNNER COVER

6 P16210110001 | 1 e 22 [ (B B A 2R 4R £ T (M6%1%30) MACHINE SCREW WITH WASHER (M6+1+30) | ¥EEtR+EE28
1 92370500003 | 1 U A58 S a2E (M5) U TYPE SPRING NUT

8 90130501401 | 1 +FHE(BIEE B AR ET (M5+14L) —#& | C-R RECESS PAN HD. TAPPING

8 BF7062400000 | 1 0k B SR ET (M5*14L) C-R RECESS PAN HD. TAPPING

10 | BF621010680N | 1 BRIEEMAE (L R) -B2 HEADLAMP_ORNAMENT FRAME

11 [ 90130501401 | 3 +FHE[EIEE B MAZET (Mo+14L) 48 | C-R RECESS PAN HD. TAPPING

11 BF7062400000 | 3 7k B IR ET (M5*14L) C-R RECESS PAN HD. TAPPING

12 BF661001000N | 1 BRIE R Ak HEAD LLIGHT COMP

12 BF661002000N | 1 BEIE IR Ak HEAD LLIGHT COMP

14 | BF66A0TOO00ON | 1 Rt WIRE COMP

15 98151235351 | 1 1253 (12V_35/35W) HST HEADLAMP BULB (35/35W) ECE,

16 98231205000 | 1 f2ra (12V/50, B54k) SAMLL BULB

17 98161255001 | 1 J2 73 (12V-55W) H1, B2 HEADLAMP BULB (12V-55W) H1

18 BF66D0100000 | 1 HHIA RS FR SIGNAL LAMP, RH

18 BF66D0110000 | 1 BHIA RE FR SIGNAL LAMP, RH




BF2-2-F06 $EE\#Rk, i

[ K#& WINDSHIELD. FRT HEAD LIGHT.)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
HH| SHRE HE| FHDXAE SHEXAE Mg
18 BF66D0120000 | 1 ARIA RS FR SIGNAL LAMP, RH

18 BF66D0130000 | 1 AHIA RE FR SIGNAL LAMP, RH

19 [ 90130501401 | b +FHE[EIEE B MAZET (Mo+14L) 48 | C-R RECESS PAN HD. TAPPING

19 BF7062400000 | 5 5% B BURET (Mo*14L) C-R RECESS PAN HD. TAPPING

20 | BF66C0100000| T ERIARE SIGNAL LAMP RACK, LH

20 | BF66C0110000| T ERIAMEE SIGNAL LAMP RACK, LH

20 | BF66C0120000| T ERIARE SIGNAL LAMP RACK, LH

20 | BF66C0130000| 1 ERIA M E SIGNAL LAMP RACK, LH

21 90110401200 | 2 T AEAEEE B AR ST (M4x120) CR_PAN HD TAPPING SC

22 BF6230006500 | 1 Bl =LK (BR) FRONT LNNER COVER, UPPER

23 | 90130501401 | 4 +FHE[EIEE B MAZET (Mo+14L) 48 | C-R RECESS PAN HD. TAPPING

23 BF7062400000 | 4 Ik B IR ET (M5*14L) C-R RECESS PAN HD. TAPPING

24 | BF/010100001 | T HIE Y 4) FRONT HOOK

25 92040600000 | 2 A 8R0S (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)

26 BF6230116500 | 1 Bl E=TE GBR) FRONT LNNER COVER, LOWER

28 BF6690000000 | 2 Bzt (38 £8)E-mark, DOT SIDE REFLECTOR

28 BF6690010000 | 2 AR H (1 £8)E-mark, DOT SIDE REFLECTOR

29 92040600000 | 2 AFr BRI (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)




-/

STer FLOUR




BF2-2-F07 R T & IR |

Wtk =4 THE 2 (COVER FR. LOWER |

STEP FLOOR , LH.RH. STEP FLOOR LOWER COVER)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHEDXAE SHEXAE Mg

1 BF6240006500 | 1 fEEtR GER) STEP FLOOR

2 90200602500 | 4 i A R4 SCREW WITH WASHER FAD s Al + 28 28

3 BF7060700000 | 4 Bh7k R REZE RUBBER PLUG

4 92370500003 | 5 U BI5E 22 8208 (M5) U TYPE SPRING NUT FAD I Al

5 BF6260116500 | 1 THEE (BE) UNDER COVER

6 90040601400 | 2 T AEAEEAME AR AR 8T (M6=14L) CR_PAN HD MACHINE SCREW(M6x14L | EEZE+THE=
1 92140600005 | 2 S22 (6. 4D*13D*1T) WASHER (6. 4D*13D*1T) BHE+TEE
8 92370500003 | 4 U RI5E =2 208 (M5) U TYPE SPRING NUT

9 BF6260306500 | 1 Wtk E TEE GBR) FOORSTEP FLOOR LOWER

11 90040601601 | 2 TFABAEEALE AR AR 8T (M6+16L) CR PAN HD MACHINE SCREW(M6x16L | B Z2+i34)

12 P57012206500 | 2 EEYHES) GBR) HOOK, FR RACK Rkt E TEE
12 P57012216500 | 2 REYHS GBE) HOOK, FR RACK

13 BF6260206500 | 1 WEEtR A TEE GBR) FOORSTEP FLOOR LOWER

15 90040601601 | 2 TFABAERALE AR AR 8T (M6+16L) CR PAN HD MACHINE SCREW(M6x16L | B Z2+i4)

16 P57012216500 | 2 EREYHY) GEBR) HOOK, FR RACK

17 BF6260016501 | 1 BIT~Z= (150) #E LOWER COVER, FRONT

19 90040601400 | 2 T B AR AR AR 8T (M6+14L) CR PAN HD MACHINE SCREW(M6x14L | HiFZ+E28
20 | 92140600005 | 2 2R (6. 4D*13D*1T) WASHER (6. 4D*13D*1T) HIl &+ 28




-o. BUDY CUOVER




BF2-2-F08 EH%/, %1

=

i
A

p2T=]

(BODY COVER. MIDDLE COVER.)

3
NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
HE| FH5EE HeE| SHhXLE BEHEXATE R
1 BF6250006500 | 1 AIE (GEE) BODY COVER, FRONT
2 90130501401 | 1 +FHE[E158 B IR ET (M5+14L) - [ C-R RECESS PAN HD. TAPPING
2 BF7062400000 [ 1 0k B R ET (M5*+14L) C—-R RECESS PAN HD. TAPPING
3 BF625502690N | 1 HEEEELE) BODY COVER, RH
3 BF6255027RON | 1 EEEELER D) BODY COVER, RH
5 BF70A020000N | 1 ARhiEms RIGHT CRASHPROOF PIECE
7 BF66H0110000 | 1 HEARE RR SIGNAL LAMP, RH
7 BF66H0120000 | 1 ARAME RR SIGNAL LAMP, RH
7 BF66H0130000 | 1 HEARE RR SIGNAL LAMP, RH
8 90110401200 | 3 +FEAETE 5 BURET (M4x12L) CR PAN HD TAPPING SC
9 BF625302690N | 1 EEBEELE BODY COVER, LH
9 BF6253027RON | 1 EHEEE (EHER) BODY COVER, LH
11 BF701020000N | 1 EhiER LEFT CRASHPROOF PIECE EESEHEIR+1 . BER+EE
13 BF66G0100000 | 1 ERARE REAR SIGNAL LAMP, LH
13 BF66G0120000 | 1 ERARE REAR SIGNAL LAMP, LH
13 BF66G0130000 | 1 ERARE REAR SIGNAL LAMP, LH
14 | 90110401200 | 3 +FEAETE B 28T (M4x120) CR PAN HD TAPPING SC BEETEE+EZE ESK)
15 BF626010650N | 1 BEETHEE (BE) BODY COVER, LOWER
16 BF701040000N | 4 RES(EHTES) RUBBER MAT
17 92140800010 | 6 SEEAE (8+1. 6T) WASHER
18 90190601502 | 5 A BEFE (M6x15L) (FE=5%) HEXAGON FLANGE BOLT (M6x15L)
19 90210802504 | 4 AR E R (SUS) HEXAGON SCOKET HD. CAP
20 BF6760006GON | 1 BEF (RHE) REAR ARMRESTS RiE




FESh BV
SEAT.FR LUGGAGE.

-9,

BF—a0 ONLY




BF2-2-F09 EE#:, &7

5 (SEAT. FR_LUGGAGE. BACK LUGGAGE (BF2-125 EMS))

NO. Part No. Q' TY| PART NAME PART NAME SPECIFICATION
HE| FH5EE HeE| SHhXLE BEHEXATE R

1 BF6710010000 | 1 EEEA B B (—RREY) SEAT COMP (—HZEY)
1 BF671001000N | 1 2B R (S S ETERAT) SEAT COMP (B #EAED
2 BF67A1000000 | 1 B ARt BRACKET

3 92040600000 | 2 7N Arh  BRME (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)

4 S920613032 1 Bz #A 1% Bt SEAT BRACKET

5 92040600000 | 2 7N Arh  BRME (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)

6 92040600000 | 2 J A RmE (M6x1. OP) HEXAGON FLANGE NUT (M6x1. OP)

7 BF6310000000 | 1 EYFEER LUGGAGE COMP

7 BF6810010000 | 1 &Y raiE Rk LUGGAGE COMP

7 BF6310020000 | 1 EYFaiER LUGGAGE COMP

8 90190601207 | 4 NAM BEREEEG HEXAGON FLANGE

9 BF6310126500 | 1 EVHEEZ (BFE) BOTTOM COVER, RACK gH{T
10 BF6810316500 | 1 EhE (BE) BATTERY BOX

11 90190601207 [ 3 JNAr  IREIEG HEXAGON FLANGE

12 92370500003 | 5 U B S a2 hE (M5) U TYPE SPRING NUT

13 90130501401 [ 2 +F1EEl5E B R ET (Mb*14L) %8 | C-R RECESS PAN HD. TAPPING

13 BF7062400000 | 2 % B BUEET (M5*14L) C—-R RECESS PAN HD. TAPPING

14 ES6810510000 | 1 BBE RUBBER PLUG

15 BF6810236500 | 1 EiLE (BE) BATTERY COVER gEH K
16 €1583000000 | 1 =i (9A) BATTERY ASSY

17 E1583020000 1 ERiEL BATTERY CLIP

18 F37065400000 | 1 TEaRERK TOOL KIT ASSY

19 BF681990000N | 1 A AR S (B BEED (EiRE) BRACKET COMB INAT ION 17" vy
21 90130501401 [ 3 +F1E[E158 B IR ET (M5+14L) - [ C-R RECESS PAN HD. TAPPING

21 BF7062400000 [ 3 Y0k B R ET (M5*+14L) C—-R RECESS PAN HD. TAPPING




F10. LICENCE PLATE, REAR LAMP




BF2-2-F10 h&Bg#R (LICENSE PLATE)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXHE SHEXAE Mg
1 BF636000650N | 1 hREE R (L ER#R R) L ICENSE PLATE

2 90130501401 | 8 +F1E[E58 B IR E] (MS*14L) —& | C-R RECESS PAN HD. TAPPING
2 BF7062400000 | 8 0K B MR ET (M5*14L) C-R RECESS PAN HD. TAPPING
3 BF6690100000 | 1 #RFH E-mark, DOT REFLECTOR DOT

3 BF669010000N | 1 #RJtH E-mark, DOT, £%8 REFLECTOR DOT

4 92140500014 | 1 2R (5. 5D*12D*1T) WASHER (5. 5D*12D*1T)

5 92020500000 | 1 7N F R 1E (M5*0. 8P) HEXAGON NUT (M5*0. 8P)

6 BF666900000N | 1 e B 8 L ICENCE LAMP

6 BF666901000N | 1 e BRI L ICENCE LAMP

1 90130501401 | 3 +F1E[E[58 B IR E] (MS*14L) —8& | C-R RECESS PAN HD. TAPPING
7 BF7062400000 | 3 FE0R B TR ET (M5*14L) C-R RECESS PAN HD. TAPPING
8 90110401200 | 3 e 250 B KR ET (MAx12L) CR_PAN HD TAPPING SC

9 BF636010650N | 1 MR TR GBX) L ICENSE PLATE, DOWN

10 | 90110401200 | 3 T A2 EE B R ET (MAx12L) CR_PAN HD TAPPING SC

11 BF666000000N | 1 RIERRRL LAMP_ASSY, REAR

11 BF666001000N | 1 RIBHARL LAMP_ASSY, REAR

12 BF66F070000N | 2 IR EE casing pipe

13 BF66F050000N | 2 e 30 Tal spacer

14 | BF706110000N | 1 & IEE E R FIXED BOARD, TAILLIGHT

15 [ 90130501401 | 1 +F1E[EE8 B IR E] (MS*14L) —8& | C-R RECESS PAN HD. TAPPING
15 BF7062400000 | 1 R0k B R ET (M5*14L) C-R RECESS PAN HD. TAPPING




-1l FRAME ASSY




BF2-2-F11 %8 (FRAME)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXAE Mg

1 BF4810000007 | 2 &Et=ds (88) (FIf P 58) REAR SUSPENSION #I £2-58mm

2 90191004002 | 2 NAMh 8242 (M10%P1. 25%L40) HEXAGON FLANGE BOLT

3 90190804003 | 1 AV T r HEXAGON FLANGE BOLT (M8+%40L)

4 BF4210006003 | 1 BEZEHE R (150c.c. ;E. D) FRAME ASSY

5 BF7060506000 | 1 R 254 (E. D) SUPPORT HOLDER, STEPFOOR

6 90190801500 | 2 AHEr  BREE (M8x150) HEXAGON FLANGE BOLT (M8=15L) FAD s e 32 45 Ak
1 BF7061216000 | 1 Dt 4d 52 AR (E. D) REINFORCED PLATE, STEPFOOR

8 90190801500 | 2 AFr  BREE (M8x15L) HEXAGON FLANGE BOLT (M8=15L) A Bt
9 BF 7060406000 | 1 MR ARE R AR (E. D) L ICENCE PLATE LINK PLATE

10 | 90190601502 | 2 ANAMh  83R4E (Mex15L) (B F%%) HEXAGON FLANGE BOLT (M6*15L) hi AR Al B AR (5 = )
11 90190601502 | 4 ANACh  BEEE (Mo*15L) (8 =#%) HEXAGON FLANGE BOLT (M6x%15L)

12 P6706020000 | 1 ¥ ENERNE MOVING NUT

13 BF6713000000 | 1 E2EHERE SEATLOCK COMP.

14 | 90190601207 | 2 ANFT SRS HEG HEXAGON FLANGE EEREEER S (HES=1%)
15 BF6711210000 | 1 BEEMBHIIS 4R SEAT LOCK LEVER CABLE

16 90190601502 | 1 ANAM  8324E (Mex15L) (BE=%) HEXAGON FLANGE BOLT (M6*15L)

17 BF63F020650N | 1 ATFEETHE (BR) RIGHT LUGGAGE BRACKET LOWER

18 BF636020650N | 1 EOFEET=E (BE) LEFT _LUGGAGE BRACKET LOWER

19 | C1486003000 | 1 S|ZEREAERERS ENGINE HANGER COMP

20 | 90191005500 | 2 A 8342 (M10+55L) HEXAGON FLANGE BOLT (M10x55L)

21 90191005002 | 1 A 824E (M10%1. 25P*50L) HEXAGON FLANGE BOLT

22 92061000005 | 1 AR FRIRNE (M101. 25P) —#EG HEXAGON FLANGE NUT

23 (1486010000 | 1 BEHE PACKING, CUSHION

24 | (1486050000 | 2 hERE RUBBER DAMP ING

25 BF706010600N | 1 ERREEZEEE (E.D SOCKET COMP, WINDSHIELD

26 P6706020000 | 1 F RS MOVING NUT

2] 90190601502 | 2 A 4R Mex150) (BE=EH%) HEXAGON FLANGE BOLT (M6x%15L)

28 | X37010200000] T 12T R RUBBER CUSHION SPIRAL




F12. j0 FUEL CAP




BF2-2-F12 (TANK , INNER COVER(W/H EEC))

NO. | Part No. Q"TY| PART NAME PART NAME SPECIFICATION

1 BF5213200000 | 1 GAS CAP

2 90050401600 | 3 (M4*16L) CR ROUND HD MACHINE SCREW(M4*1 +

3 BF5213026D01 | 1 ( )( ) FUEL TANK COVER

4 BF5213300000 | 1 TANK , INNER COVER

5 BF7060100000 | 1 A FIEXD PLATE ,GAS CAP(A)

6 90050400800 | 1 CR ROUND HD MACHINE SCREW (A)+
7 90130501401 | 1 (M5*14L)- C-R RECESS PAN HD. TAPPING (A)+
7 BF7062400000 | 1 (M5*14L) C-R RECESS PAN HD.TAPPING

8 BF7060600000 | 1 © FIEXD PLATE ,GAS CAP(C)

9 90110401200 | 1 (M4*12L) CR PAN HD TAPPING SC O+
10 90130501401 | 1 (M5*14L)- C-R RECESS PAN HD. TAPPING (O)+
10 BF7062400000 | 1 (M5*14L) C-R RECESS PAN HD.TAPPING

11 BF7060200000| 1 ((®)) FIEXD PLATE ,GAS CAP(B)

12 90050400800 | 1 CR ROUND HD MACHINE SCREW (B)+
13 90130501401 | 1 (M5*14L)- C-R RECESS PAN HD. TAPPING (B)+
13 BF7062400000 | 1 (M5*14L) C-R RECESS PAN HD.TAPPING

14 BF521310000N | 1 TANK COVER LEVER CABLE

15 90040501200 | 1 CR PAN HD MACHINE

16 BF5213500000 | 1 THREE WAY ASSY

17 BF5260300000 | 1 (AX( ) OIL PIPE(A)

18 BF5213400000 | 1 THREE WAY (A)+ (B)

19 92201200000 | 2 HOSE CLAMP (A)+ + ((5))
20 BF5260400000 | 1 (B)( ) OIL PIPE(B)

21 92221300001 | 1 HOSE CLAMP (A)+

22 92221500000 | 1 HOSE CLAMP (B)+




FUEL TANK

& 0| 8

F1.5

I e e = R
T0 CAP OF NOZZLE




BF2-2-F13 i5;m%a (FUEL TANK (EMS))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXAE Mg

1 BF5215000000 | 1 b ik TANK COMP. FUEL

2 90190601502 | 4 NFh iR (M6x15L) (BE=E%) HEXAGON FLANGE BOLT (M6*15L)

3 BF5218000000 | 1 AURZR AR FUEL PUMP_COMP

4 90200501400 | 6 i AR (M5x0. 8P+14L) BOLT WITH WASHER (M5x0. 8Px14L) SR ZR R R

5 95516700000 | 1 Ofiz3z 0 RING SRR AR R

6 BF5217010000 | 1 ARSEtEg FUEL GUAGE

1 90180501600 | 4 AV T ;3 HEXAGON FLANGE BOLT AMEET

8 BF5260700001 | 1 AUHEB CRMFEEMMOA) FUEL HOSE

9 B87060910000 | 1 REXIR CLIP AUHEHIE O
10 | BF7061010000 1 HREXIR CLIP HUHE+HHFE
11 BF5260210003 | 1 =RHE CHEEEnEIEERE oil pipe

12 ES706010000 | 2 ER CLIP




140 STANDS




BF2-2-F14 B / M)  (CENTER STAND,SIDE STAND (4T MODEL))
NO. | Part No. Q"TY| PART NAME PART NAME SPECIFICATION
1 BF4610006003 | 1 il (E.D) CENTER STAND ASSY Fri3o
2 90191002802 | 2 (M10*1.25P*28L)G HEXAGON FLANGE BOLT fal
3 M24610100000 | 2 SLIDE BUSH fal
3 M24610110000| 2 SLIDE BUSH fal
4 E1461121000 | 1 SPRING fal
9) C1701050000 | 1 RUBBER DAMPING, CENTER STAND Hap
6 BF4620016001 | 1 il (E.D) SIDE STAND ASSY
7 90020803201 | 1 HEXIGON HEAD BOLT HAD
8 92060800002 | 1 - -G HEXAGON FLANGE NUT
9 C2462120000 | 1 Al SPRING,SIDE STAND Hap




1o, ELECTRIC PARTS




BF2-2-F15 FFc#R (WIRE HARNESS (BF2-125 EMS))

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION
BH| SHRE HE| FHDXAE SHEXAE Mg

1 BF581602000N | 1 FACHRIE AL (B2-125FE18) HARNESS. WIRE

2 M25520020009 | 1 BRI INGITION SWITCH COMP.

3 M25520300004 | 1 [hEmEa+Z N8Rt (AR | ANTI-THIEF COVER ASSY+KEY

4 90040602003 | 2 TFE AR EARE R IRE] (S A) CR PAN HD MACHINE SCREW

5 M2583600000 | 1 G HORN

6 90190601502 | 1 NFA 8RR (M6x15L) (=% HEXAGON FLANGE BOLT (M6*15L) BRI\ (58 %)
8 BF5846000003 | 1 Bh X ERBIRE R (B1-150FEE) COIL COMP. IGNITION ASSY

9 92040600000 | 2 AF T BR0E (M6x1. OP) HEXAGON FLANGE NUT (M6x1.0P) Bh ARl AR
10 ES584000000 | 1 ERRELS RECTIFIER COMP. REGULATE

11 90190601502 | 2 ANFM 8RR (M6x15L) (BE=E%) HEXAGON FLANGE BOLT (M6*15L) B R
12 (15810020000 | 1 ST ey STARTER RELAY ASSY

13 BF5830210000 | 1 EABIE §R BATTERY (+) LINE

14 ES581710000 | 1 ks DIAGNOSE ADAPTOR

15 ES581200000 | 3 i 5 25 relay EIE R A2, KB R A+
16 ES5891010000 | 1 RIS TOPPLE SWITCH

17 90070402000 | 2 T 18w Bl ER A 2R AR 6T CR PAN HD MACHINE SCREW EHRFIES

18 92140400003 | 2 A (4. 2D*16D*1. 6T) WASHER FRERINES

19 ES5890210000 | 1 ECURIBHEZR ECU RUBBER

20 | BF5890000001 | 1 ECU (M 544 il sc4) (B1-150) | ECU, EFI

21 BF6810306500 | 1 ERE (BE) BATTERY BOX

22 98701201000 | 1 EREEzER (1A) fuse a0

23 98701205000 | 1 R BEzifR (OA) fuse A

24 | 98701210000 | T fRBz R (10A) FUSE a0

25 98701207500 | 1 CRBEfR (7. 5A) fuse A

26 98701201000 | 1 EREEzER (1A) fuse a0

2] 98701200000 | 1 RiEih & fuse box

28 98701215000 | 1 R HR (15A) FUSE a0

29 €1583000000 | 1 Bk (YTX-9BS) BATTERY ASSY




...|.rr-|rl.rl..

F16. RS H R E.E.C




BF2-2-F16 1A%} 2% 8EHCH#E Il S %t (EEC. SYSTEM)

NO. | Part No. Q' TY[ PART NAME PART NAME SPECIFICATION

BH| SHRE HE| FHDXAE FHEXLHE Mg

1 BF5240010000 | 1 PR 2K EHOPE I S ff E.E.C SYSTEM

2 90050601002 | 1 T B EIERHE AR 42 8T (M6+10L) CR ROUND HD MACHINE

3 92140600005 | 2 S 20 (6. 4D*13D*1T) WASHER (6. 4D*13D*1T)

4 M25240700000 | 1 i P fik i CANISTER/PCV_COMP

5 BF5240110000 | 1 BEE N (riE=E S RIR) RUBBER P1PE (A)

6 BF5240210000 | 1 BEBE B) (ki =2 RE/555) RUBBER P1PE (B)

1 BF5240300000 | 1 BEE (C) (hii# = it h Y& RS) RUBBER P1PE (C) i 1 ik e+ 4 O ) [
8 P5524060000 | 1 BEE RUBBER P1PE i 360 )t R+ = o

9 M2524040000 | 1 A i ) [ 7 FCV

10 | P552D070000 | 1 B CLIP BREE ()

11 €152D030000 | 2 _ER CLIP BREE A

12 | (€152D060000 | 1 R_EX CLIP BREE B)

13 | (€152D050000 | 2 R ERK CLIP BREE B / BEE O
14 | P552D080000 [ 2 R EFE( 7. 6mm) CLIP BEBE




F17 LABELS

¥ =

s EEReTVEREEELEL . S,
~EfiNARERELEL ¢ 5.

cAKA PRELLREVEL: S, FROCEES. ERARCRYTHNE
TEXERKNEUET,

s IO-EMEVET. MESEOMU LS EELELE S,

EE SR RARCERETECLOERE LEL & 3.

s VS RN -E-L8ODLEL: S,

EROSHC S EELECT A E-LACPRILEL:S

R VETREEST S FAS P FEM s TUECLEMBLEL LS.

T FAF RIS TE L EMEN ETHEANBYET,
sEEEErEES ool S e b LS ELE LS
TEshEaNDEERGLELL S,

In order to let your scooter run
smoothly, be sure to change
the engine oil at 500 Km for a
new scoater and each 1000Km.

| DON'T MOTOR THE ENGINE UNTIL THE "EMS
CHECK® LIGHT 15 OFF AFTER TURN ON THE
NEY,FIND A PGO DEALER NEARBY IF THE -
“EMS CHECKLIGHT IS ON WHEN DRIVING.

e

BvETRCEE SFFarads)

FiE T ANAEELEL .
ra VA F VEET O REETY

e s A




BF2-2-F17 (LABELS )
NO. | Part No. Q"TY| PART NAME PART NAME SPECIFICATION
1 C26030020000| 1 NOTICE STICKER
2 C16030120001 | 1 OIL CHANGE LABEL
3 ES6030800001 | 1 "EMS CHECK" EMS CHECK LABEL
4 BF601010000N | 1 "X-HOT" BODY COVER"X-HOT" LABEL
5 P16018300001 [ 12 (@D WHEEL COMP_PAPER
6 C1601570000 | 2 PGO -2003 ( ) | STEPFLOOR COVER STICKER,LOWER
7 C26012120000] 1 RR REFLECTOR PAPER
8 P16012800001 | 1 PGO PGO PLATE STICKER
9 P1603040000 | 1 FUEL TYPE LABEL






